STATE OF MICHIGAN

DEPARTMENT OF ey
ENVIRONMENT, GREAT LAKES, AND ENERGY =u LE
LANSING
GRETCHEN WHITMER PHILLIP D. ROOS
GOVERNOR DIRECTOR

February 1, 2024
VIA EMAIL

Gregory Hunt

G. A. Hunt Septic Service, LLC
1220 East Taft Road

St. Johns, Michigan 48879

Dear Gregory Hunt:

SUBJECT: Septage Waste Receiving Facility Operating Plan Approval
G.A. Hunt

The Michigan Department of Environment, Great Lakes, and Energy (EGLE), Drinking Water
and Environmental Health Division (DWEHD), Septage Program, has completed review of the
plans and specifications submitted through January 8, 2024, for the G.A. Hunt Septage Waste
Receiving Facility, located on US-27 and Parks Road, in St. Johns, Michigan. The operating
[...]
SEPTAGE RECEIVING FACILITY OPERATING PLAN

FACILTY LOCATION:

MAILING ADDRESS:

COUNTY:

FACILITY CONTACT:

Gregory Hunt, LLC
Parks Road & Route 127

Gregory Hunt, LLC
1220 East Taft Road
St. Johns, MI 48879
Clinton

Gregory Hunt
(C) 517-204-5071
(O) 989-227-1222

HOURS OF OPERATION: 8:00 am to 5:00 pm

CATAGORIES OF

(or by appointment)

SEPTAGE WASTE ACCEPTED: Residential septic, portable toilet,

FEE STRUCTURE:

SERVICE AREA:

domestic holding tank, food
establishment septage.

Residential septic 12¢ / Gallon
Portable Toilet 12¢ / Gallon
Domestic Holding Tanks 12¢ / Gallon
Food Establishment 20¢ / Gallon

Not Mandatory for the 25 Radial miles from
the location.

Septage and liquid waste will also be received
from anywhere the septage is generated
provided there is capacity to process the
septage based upon agreements with
selected septage hauling companies.

23422 State Highway 18 e Springboro, PA 16435 e E-mail: info@crystalenv.com
Toll Free: 1 (800) 328-9720 = Phone: (814) 587-3005 e« Fax: (815) 717-7718



Page 2

NOTICE OF PROPOSED OPERATIONS PLAN:

RECEIVING FACILITY CAPACITY:
25,000 Gallons/Day for receiving/hydraulic capacity

Organic Capacity — The Process is expected to
produce a liquid waste that complies with the
expected discharge limitations of the City of St.
John'’s Industrial Pre-treatment Plant Permit. The
solids will be disposed of at a licensed landfill.
These permits are being submitted concurrently
with this application.

Wet weather conditions and spill containment are
easily accounted for since our influent is a function
liquid waste acceptance. Spills are easily managed
through the floor drains and pumper trucks as
required.

IN SUMMARY:

The purpose of these documents is to provide a general
understanding of the daily operations of our proposed Liquid
Transportable Waste Receiving Facility. It is the guideline for the
design plan and operations of our proposed facility, taking into
account, the success of similar facilities across the United States.
With respect to industrial pretreatment permit, our facility will meet
and often exceed the expectations of domestic strength wastes.

SYSTEM DESCRIPTION:

Nationally, the environmental rules are becoming more and more
stringent for land application of septic and discharge of trucked liquid
waste to the Public Owned Treatment Work (POTW). Some of the
local receiving facilities in our area are being stressed with their
NPDES permits. Also, everything we put on the land affects
everyone’s drinking water! Servicing septic tanks on a more regular
basis solves these problems. These processes produce the cleanest
liquid discharges. Here is the flow plan that all liquid waste
processors follow:



Page 3

Crystal Environmental Flow Plan - Advanced Systems 2013

PHASE 1 PHASE 2 PHASE 2 PHASE 4 PHASE 5

Pre-Treated Effluent
RECEIVING & SCREENING HOLDING TANKS SLUDGE PUMPING DEWATERING CLEAN WATER

GRIT COLLECTION EQUALIZATION & CONDITIONING PROCESS STORAGE TANKS
@L i
5 :i-t;gﬁs -l — - 5

1
Polymer 5 -E

Tn

ucke

d out Solids

1-3 Trucks Mix / Ph Adjust

PHASE &
Odor Cantrol

A liquid waste processing facility is built with optimum solids liquid
separation in mind. Primarily, the transported waste will be pumped
from the truck into a grit collection container. Each and every truck is
inspected, and a sample is secured. Phase 1 removes over 98% of
the grit, gravel and stones. Ideally, the gravity overflow from this
container cascades into the screening device to gently remove all
other materials larger than 3/8”.

Our facility incorporates a two-tank process allowing us to alternate
from Tank A to Tank B. The process liquid is pumped into the first
equalizing tank, Tank A. Once Tank A is filled, it is pH adjusted to
optimize dewatering. Meanwhile, the second tank, Tank B, can be
filled from an incoming truck, without disturbing the chemistry of Tank
A. Once Tank A is full and pH adjusted, it is pumped with on demand
solution of polymer to the dewatering process. The solids are
secured in the dewatering process and the clean water is ready for
discharge to the sewer plant.

99.9% of all solids are removed from the liquid creating some of the
cleanest separated water.



Page 4

Influent and Effluent Water Quality

OPERATING LIMITATIONS:

Discharge Details & Capacity:
e The facility will be approved to discharge up to 25,000 gpd
o A flow meter will be provided to verify the discharge.
 An accessible flow interceptor will be installed so that the
POTW may inspect as they see fit.

Spill Containment:
The facility will provide for spill containment of septage and chemicals
to prevent any spilled agent from entering the ground water supply.
In the event of a leak, the facility will be well equipped with septage
trucks to immediately clean up the leakage.

REPORTING:

The facility’s operators will keep record of all liquid waste material
coming into the facility and will hold a grab sample for a minimum of 2



Page 5

weeks to assure compliance. Testing will be regularly tested as per
instructions of the industrial standards of the Public Owned Treatment
Plant.

FACILITY BENEFIT STATEMENT:

Our company has become the leader in our region. Delivering liquid
waste loads of any type to a Public Owned Treatment (POTW) have
always been a great concern. Pre-treating the liquid waste and
sending a domestic strength liquid discharge to the POTW allows for
10-20 times the amount of liquid waste that a POTW can accept.
Furthermore, the discharges from these type facilities are enriched
with water-soluble nutrients that can easily be treated. In most cases,
the POTW will not even see a processing effect from such a clarified
discharge.

Our initial goal is to process the liquid waste that we pump. By
minimizing the travel time to the POTW, we anticipate increasing our
pumping business over the next five years. In addition, we are
finding that more frequent pump outs of our most responsible
customers, has a positive impact on the ground water supplies. Our
new marketing strategy is to inform household users that the health of
each septic system in enhanced by frequently removing the
accumulated waste in their septic tanks. Furthermore, the TSS, BOD
/ CBOD, and NH3 discharges of each septic tank have a positive
impact on our precious water sheds. Foresight in accomplishing this
will sustain greater water quality for all, in the years to come.



Roberta Cocco Dave J. Kudwa

Mayor City Manager
Scott Dzurka Mindy J. Seavey
Vice Mayor City Clerk
Eric Hufnagel Kristina Kinde
Commissioner City Treasurer
Jean Ruestman Michael Homier
Commissioner City Attorney
Brad Gurski Justin Smith
Commissioner Director of Public
Services

GA Hunt Excavating and Septic
1220 E Taft Road
St Johns MI 48879

February 7, 2023
To all interested parties,

The City of St Johns along with our consulting engineers Fishbeck, have reviewed your application and ou
ability to accommodate discharge from your proposed septic receiving station, After review by both parties
The City of St Johns Waste Water Treatment Plant is able to accept the discharge from the proposed
septic receiving station.

The proposed septic receiving station will become an Industrial user of the City of St Johns Waste Water
Treatment Plant. Several IPP documents, local limits and sewer use limits are pending approval from
EGLE, the City will gain legal authority to implement Special Allocation Limits (SAL) and BOD surcharges.
Additionally, as an Industrial User several other requirements set forth by The City of St Johns, will be
required to be met as part of your permit.

Permit developed by Fishbeck and issued by The City of St Johns

Monthly sampling by GA Hunt and submitted in report form to the City of St Johns
Annual inspection by the City of St Johns

Annual spot sample performed by Paragon Laboratories on behalf of the City of St Johns

® 0 o @

Receipt and acceptance of the above requirements must be submitted in writing prior to any construction
permits being issued to:

City of St Johns

100 E State Street, Suite 1100 P.O. Box 477

St Johns MI 48879

RE: GA Hunt Septic Receiving Station

For the City of St Johns

ustin Smith
Director of Public Services

100 East State Street, P.O. Box 477, St. Johns, Michigan 48879-0477
(989) 224-8944  Fax (989) 224-2204
E-mail: csj@ci.saint-johns.mius




Memo

TO: Steve Martin — City of St. Johns
Jordan Whitford — City of St. Johns

FROM:  Corrine M. Haybarker — Fishbeck
DATE:  July 18, 2022 PROJECT NO.: 221134

RE: Evaluation of WWTP’s Ability to Accommodate Discharge from Proposed Septage Receiving Station

Fishbeck was requested by the City of St. Johns (City) to assist in evaluating the ability of the St. Johns Wastewater
Treatment Plant (WWTP) to accommodate the discharge from a proposed septage receiving station. The primary
operations planned for the septage receiving station facility include grit removal, screening, equalization, polymer
addition, dewatering and discharge. There will be an odor control system.

The WWTP maintains a National Pollutant Discharge Elimination System (N PDES) permit to discharge 1.9 million
gallons per day (mgd) of treated municipal wastewater to the St. Johns Big Ditch Drain. The WWTP is a tertiary
treatment facility and includes the following processes: screening, grinding, grit removal, equalization basins,
primary and secondary clarifiers, rotating biological contactors, tertiary sand filtration, chlorination, and
dechlorination.

This evaluation was based on the following documents:

e July 2021 - June 2022 Monthly Operating Reports (MOR)
e Industrial Waste Questionnaire

Hydraulic Capacity

The WWTP basis of design flow is 1.9 mgd, which corresponds to the value listed in the City’s NPDES permit. The
current average influent to the WWTP, based on 12 months of MORs, is 1.226 mgd; this is 64.5% of the WWTP
design flow.

The average flow from the proposed septage receiving station is estimated to be 25,000 gallons per day (gpd)
Monday through Friday. This additional flow would increase the average influent flow to the WWTP to 1.251 mgd;
this is 65.8% of the WWTP design flow. Table 1 presents a comparison of the average current and proposed flows
to the WWTP.

Based on this evaluation, the WWTP has hydraulic capacity available to accommodate the proposed septage
receiving station.



Memo — Evaluation of Proposed Septage Receiving Station Discharge

July 18, 2022 _ ) Fishbeck | Page 2

Table 1 - Comparison of Flows

Shiime Current Average Proposed Average

Flow (mgd) Flow (mgd)

Background 1.168 1.168

Existing Significant Industrial Users (SIU) 0.0583 0.0583

Proposed Septage Receiving Station - 0.0250

Average Total WWTP Influent 1.226 1.251

Percentage of Basis of Design Flow 64.5% 65.8%

Loading Capacity

The estimated quality of the proposed septage receiving station discharge was provided to the City in a
completed Industrial Waste Questionnaire. The City currently allocates the Maximum Allowable Industrial Load
(MAIL) to SIUs with uniform local limits. Several Industrial Pretreatment Program (IPP) documents, including
updates to the local limits and the sewer use ordinance, are pending approval by EGLE. Once the updated sewer

use ordinance is approved by EGLE, the City will gain the legal authority to implement Special Allocation Limits
(SAL) at its discretion.

As shown in Table 2, when the proposed discharge is compared to the current and proposed uniform local limits,
it is expected to meet all local limits except BODs. The use of SALs would allow the proposed septage receiving
station to be permitted for BODs at a level higher than the local limit would allow. Although, the discharge would
remain subject to surcharge fees for discharges above the surcharge threshold of 200 mg/L of BODs,

Table 2 - Comparison of Local Limits to Proposed Discharge

Parameter | CuentLocal | pendinglLocal | oReec tebuage
Limits (mg/L) Limits (mg/L)

(mg/L)
BODs 300 300 350
TSS 300 300 50
Total-P 16.9 16.9 15
NH3-N 35 35 30
FOG, Total 30 250 50
FOG, Nonpolar -- 100 50

The primary constraints of using SALs concern total load allocations and insuring there remains sufficient
Maximum Allowable Headworks Loading (MAHL) to safely accommodate all loads allocated to industrial users as
well as domestic, septage, and other background sources and sufficient MAIL to safely accommodate all loads

allocated to industrial users. As shown in Table 3, sufficient MAHL and MAIL remains for all pollutants of concern
under current and proposed conditions.

Based on this evaluation, the WWTP has loading capacity available to accommodate the proposed septage
receiving station discharge.

ZA2022\221130\WORK\PERMITSREGULATORY\ST JOHMS _SEPTAGE STATION EVAL_7-18-2022.D00CX



Memo — Evaluation of Proposed Septage Receiving Station Discharge

July 18, 2022 Fishbeck | Page 3
Table 3 — Comparison of Remaining MAHLs and MAILs
Current Remaining Proposed Remaining
e o aove % of MAIL

BODs 7% 53% 5% 53%

TSS 27 % 82 % 26% 82 %

Total-P 28 % 72 % 24 % 72 %

NH3-N 12 % 63 % 10% 63 %

FOG, Total 30 % 62 % 28% 62 %

FOG, Nonpolar 59 % 80 % 57 % 80 %

Discussion and Summary

In general, it has been our experience that EGLE prefers septage discharges to be addressed similarly to domestic
and background loads; that is, using average allocations (i.e., rather than daily maximums that are used for
significant industrial users). If the WWTP were to accept this discharge, it is recommended the averages be
weekly with the option to change to monthly once sufficient data has been collected. With weekly average limits,
we recommend weekly monitoring for standard limits (concentration-based) and daily monitoring for SALs (mass-
based).

Based on this evaluation of flow and loading, it was determined there is adequate capacity available at the WWTP
to accommodate the proposed septage receiving station discharge. An additional evaluation may be necessary to
determine if there is adequate Capacity in the collection system to accommodate the proposed septage receiving
station discharge.

By email

Z\2022\221134\WORK\PERMITSREGULATORY\ST ) OHNS_SEPTAGE STATION EVAL_7-18-2022.DOCK



CONFIRMATION

Lansing State Journal
300 5 Washington Square, Ste 300

Lansing M1, 48933

G. AHUNT SEPTIC

1220 E TAFT RD

SAINT JOHNS MI 48879-

PO#:
Account AD# Ordered By Tax Amount Total Amount Payment Method Payment Amount Amount Due
9892271222 0005574807 Ashley Faivor $0.00 $73.10 Credit Card $0.00 $73.10
Sales Rep: ANPrice Order Taker: ANPrice Order Created  01/26/2023
Product Placement Class #Ins Start Date End Date

LSJ-L8J-Lansing State Journal  LSJ-Public Notices Legal Notices 1 01/30/2023 01/30/2023
L8J-LSJ-Lansing State Journal @ LSJW-Public Notices Legal Notices T 01/30/2023 02/05/2023

* ALL TRANSACTIONS CONSIDERED PAID IN FULL UPON CLEARANCE OF FINANCIAL INSTITUTION

Text of Ad: 01/26/2023

PROPOSED OPERATING PLAN
FOR REVIEW AND COMMENT
G. A HUNT EXCAVATING &

SEPTAGE RECEIVING FACILITY
The Proposed Operating Plan for G.
A Hunt Excovating & Septic -Sepfage
Receiving Facility fo be located on
the South West Corner of Business 127
& Parks rd., St Johns Michigan is
available for review and comment at
1220 E Toff_Rd during normal busi-
ness hours. The office can be contact-
ed at 989-237-1220, The purpose of this
focility is to receive septage waste
for ftreatment. Pleose submit any
written comments regording the pro-
posed operation of this receiving fo-
cility by February 6, 2023 to the ad-
dress listed above,
L5J-5574807 1/30/2023




AFEIDAVIT OF PUREICATION
LSTMIDIA
WO S Washington Sejuare, Sutte Wi, | insing, M1 4891

1 R ) 1 .

INTHE MATTIR (0

COATTUNT SEPTIC
1220 E. TAFTRD
SAINT JOLNS, MI 48879

Bemg duly sworn, savs that he she s authorized by the publisher of L ansing State
Jourmal, 1o

swear that a certimn notice, a copy of which 1s annexed here 1o was published in
{ollowing edions dated

I Published i the Enghish language for the dissemmution
of general andior legal news, and

2 Has a bonfide list of paying customers or has been